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Product information

Manufacturers declarations

A TUVRheinland®

Transceiver

Operating frequency range

2402 - 2480 MHz

Type of modulation

GFSK; Pi/4 DQPSK; 8 DPSK

Number of channels 79
Channel separation 1 MHz
Type of antenna Integrated Antenna
Antenna gain (dBi) 0
Power level fix
Type of equipment stand alone, plug-in radio device
Connection to public utility power line No
Nominal voltage Vior: 3.7V
Independent Operation Modes Page scan

Inquiry scan

Connection state - ACL Link
Connection state - SCO Link

Test Report No.: 14020580 001

Date: 09.03.2009

page 3 of 14




A TUVRheinland®

www.tuv.com

Product function and intended use

The test item is a Bluetooth Stereo Headset based on the Bluetooth technology.

Bluetooth is a short-range radio link intended to be a cable replacement between portable and/or fixed
electronic devices.

Bluetooth operates in the unlicensed ISM Band at 2.4 GHz. In the US a band of 83.5 MHz width is
available. In this band, 79 RF channels spaced 1 MHz apart are defined.

The channel is represented by a pseudo-random hopping sequence through the 79 channels. The
channel is divided into time slots, with a nominal slot length of 625 s, where each slot corresponds to
different RF hop frequencies. The nominal hop rate is 1600 hops/s.

Submitted documents

Circuit Diagram
Block Diagram
Bill of material
User manual

Special accessories and auxiliary equipment

The product has been tested together with the following additional accessory:

AC/DC Power adaptor

Model number: SSA-5W-05 EU 050018F
Input: 100-240VAC, 50/60Hz, 0.2A
Output: 5.0VDC 180mA
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List of Test and Measurement Instruments

Equipment used Manufacturer Model S/N Due Date
No.
X] | Semi-anechoic Chamber Frankonia Nil Nil 28-May-09
X | Test Receiver R&S ESU26 100050 06-Aug-09
X | Bi-conical Antenna R&S HK116 841489/015 22-May-10
X | Log Periodic Antenna R&S HL223 841516/017 21-May-10
X RTKO081-
05S-05S- LA2-001-10M /

Coaxial cable 500hm Rosenberger 10m 002 15-May-09
X | Microwave amplifer 0.5-

26.5GHz, 25dB gain HP 83017A 3950M00241 03-Oct-09
X | High Pass Filter (cutoff

freq. =1000MHz) Trilithic 23042 9829213 31-Oct-09
X | Horn Antenna EMCO 3115 9002-3351 27-Feb-10
X | Spectrum Analyser R&S FSP 30 100416 08-Jun-09
X | Active Loop Antenna EMCO 6502 9107-2651 20-Dec-09
X | Test Receiver R&S ESCS 30 100201 22-Dec-09
D | Artificial Mains Network R&S ESH3-Z5 100230 22-Dec-09
X | Pulse Limiter R&S ESH3-Z2 100161 22-Dec-09
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Results FCC Part 15 — Subpart C

Subclause 15.203 — Antenna Information Pass
Requirement: No antenna other than that furnished by the responsible party shall be used with the
device
Results: Permanent attached antenna
Verdict: Pass
Subclause 15.204 — Antenna Information Pass
Requirement: Provide information for every antenna proposed for the use with the EUT
Results: a) Antenna type: Integrated Antenna
b) Manufacturer and model no: N.A.
¢) Gain with reference to an isotropic radiator: 0 dBi
Verdict: Pass
Subclause 15.207 — Disturbance Voltage on AC Mains Pass

Test Port: AC mains input port of the charger
Applied voltage: 100VAC
Applicable only to equipment designed to be connected to the public utiliy power line.

1) Mode of operation: Charging (Test Adaptor: SSA-5W-05 EU 050018F)

Live measurement

Fr?g:e:cy Frequency | Quasi-peak | Average Limit QP Limit AV Verdict
(Ml-?z) (MHz) dBuv dBuv (dBpv) (dBpv)
0.168 34.1 19.3 66 - 56 56 - 46 Pass
0,15-0,5 0.228 33.3 22.6 66 - 56 56 - 46 Pass
0.348 34.1 22.7 66 - 56 56 - 46 Pass
>0,5-5 0.546 23.8 9.4 56 46 Pass
~5-30 9.078 10.3 1.4 60 50 Pass
25.806 9.9 1.3 60 50 Pass
Neutral measurement
Fr?g:e:cy Frequency | Quasi-peak | Average Limit QP Limit AV Verdict
(Ml-?z) (MHz) dBuv dBuv (dBpv) (dBpv)
015-05 0.180 29.0 17.0 66 - 56 56 - 46 Pass
' ’ 0.234 31.5 214 66 - 56 56 - 46 Pass
>05-5 0.546 30.1 15.3 56 46 Pass
>5-30 8.316 13.5 3.0 60 50 Pass
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Results: The radio frequency voltage that is conducted back onto the AC power line on any
frequency or frequencies within the band 150kHz to 30MHz does not exceed the limits.
For test Results plots refer to Appendix 1, page 2-3.

Subclause 15.247 (a)(1) — Carrier Frequency Separation Pass

Requirement: Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25kHz or the 2/3*20dB bandwidth of the hopping channel, whichever is
greater.

Test Specification : FCC Part 15 Subpart A — Subclause 15.31
Mode of operation : Tx mode (hopping on), GFSK

Port of testing : Temporary antenna port

Detector : Peak

RBW/VBW : 100 kHz / 300 kHz

Supply voltage : 3.7VDC from DC power supply

Temperature :23°C

Humidity 1 50%

Results: The centre frequencies of the hopping channels are separated by more than the

2/3*20dB bandwidth. For test Results plots refer to Appendix 1, page 4.
Verdict: Pass

Subclause 15.247 (a)(1)(iii) — Number of hopping channels Pass

Requirement: Frequency hopping systems operating in the 2400MHz-2483.5MHz bands shall use at
least 15 hopping frequencies.

Test Specification : FCC Part 15 Subpart A — Subclause 15.31
Mode of operation : Tx mode (hopping on), GFSK

Port of testing : Temporary antenna port

Detector : Peak

RBW/VBW :1MHz /3 MHz

Supply voltage : 3.7VDC from DC power supply

Temperature :23°C

Humidity : 50%

Results: The total number of hopping frequencies is more than 15. For test Results plots refer to

Appendix 1, page 5.

Verdict: Pass
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Subclause 15.247 (a)(1)(iii) — Time of Occupancy (Dwell Time) Pass

Requirement:

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
channels. The average time of occupancy on any channel shall not be greater than 0.4
seconds within a period of 0.4 seconds multiplied by the number of hopping channels
employed.

Test Specification
Mode of operation
Port of testing
Detector
RBW/VBW
Supply voltage
Temperature
Humidity

: FCC Part 15 Subpart A — Subclause 15.31
: Tx mode (hopping on), DH5 packet

: Temporary antenna port

: Peak

1 MHz /3 MHz

: 3.7VDC from DC power supply

:23°C

:50%

Results: Time period calculation = 0.4 x 79 = 31.6s
Dwell time = 64 x 2.904 x 10° = 185.9 x 10

For test protocols please refer to Appendix 1, page 6-7.

Verdict:

<=400x10°s

Pass

Subclause 15.247 (a) — 20 dB Bandwidth Pass

Requirement:

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25kHz or the 2/3*20dB bandwidth of the hopping channel, whichever is
greater.

Test Specification
Mode of operation
Port of testing

: FCC Part 15 Subpart A — Subclause 15.31
: Tx mode (2402MHz, 2441MHz, 2480MHz), (8DPSK)
: Temporary antenna port

Detector : Peak

RBW/VBW : 30 kHz / 100 kHz

Supply voltage : 3.7VDC from DC power supply

Temperature :23°C

Humidity 1 50%

Results: For test protocols refer to Appendix 1, page 8-9.

Frequency 20 dB left 20 dB right 20dB bandwidth

(MHz) (MHz) (MHz) (MHz)
2402 0.594 0.624 1.218
2441 0.642 0.618 1.260
2480 0.648 0.612 1.260
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Subclause 15.247 (a) — Hopping Sequence Pass

Requirement: The hopping sequence is generated and provided with an example.

Hopping sequence

The channel is represented by a pseudo-random hopping sequence hopping through the 79 RF channels.
The hopping sequence is unique for the piconet and is determined by the Bluetooth device address of the
master. The X input determines the phase in the 32-hop segment, whereas Y1 and Y2 selects between
master-to-slave and slave-to-master transmission. The inputs A to D determine the ordering within the
segment, the inputs E and F determine the mapping onto the hop frequencies.
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Example data:

Hop sequence {k} for CONNECTION STATE:
CLK start: 0x0000010
ULAP: 0x00000000

ftticks:

0002|0406|080a|0c0Oe|1012|1416|181a|1c1e|

0x0000010:
0x0000030:
0x0000050:
0x0000070:
0x0000090:
0x00000b0:
0x00000d0:

0x00000f0:

0x0000110:
0x0000130:
0x0000150:
0x0000170:
0x0000190:
0x00001b0:
0x00001d0:

0x00001f0:

0x0000210:
0x0000230:
0x0000250:
0x0000270:
0x0000290:
0x00002b0:
0x00002d0:

0x00002f0:

0x0000310:
0x0000330:
0x0000350:
0x0000370:
0x0000390:
0x00003b0:
0x00003d0:

0x00003f0:

08661070 (1219|1423 |16 01|18 05|20 33 2237 |
2403|2607 | 2835|3039 |3272|3476|3625|3829|
4074|4278 |44 27 |46 31|48 09|50 13 |52 41 | 54 45 |
56 11|58 15 | 60 43 | 62 47 | 3217 | 36 19 | 34 49 | 38 51 |
4021 |44 23 | 4253 | 46 55 | 48 33| 52 35 | 50 65 | 54 67 |
56 37| 6039 | 58 69 | 62 71 | 64 25 | 68 27 | 66 57 | 70 59 |
7229|7631 |7461|7863|0141|0543|0373|07 75|
0945|1347 1177|1500 | 64 49 | 66 53 | 68 02 | 70 06 |
0151]0355|0504|0708|7257 | 7461|7610 |78 14 |
0959|1163[1312[1516|1765|1969 |21 182322
3367 |3571|3720|3924 2573|2777 2926|3130 |
4175|4300|4528|4732]17 02|21 04|19 34 |23 36 |
3306|3708 |3538|3940|2510|29 12|27 42 | 31 44|
4114|4516 | 43 46 | 47 48| 49 18| 53 20 | 51 50 | 55 52 |
6522|6924 |67 54| 7156 | 57 26 | 61 28 | 59 58 | 63 60 |
733077327562 |00 64 |49 34 | 51 42 | 57 66 | 59 74 |
5336|5544 | 6168|6376 |6550|6758|7303 |75 11 |
6952|7160 |7705|0013|0238|0446|1070|1278|
0640 |08 48 |14 72|16 01 |18 54 | 20 62 | 26 07 | 28 15 |
2256|2464 3009|3217 0266|0674 1019|1427 |
0470]0878[1223 1631|1803 |22 11 |26 35|30 43 |
2007 |24 15|28 39 | 3247 | 3468 |38 76 | 4221 | 46 29 |
36 72|40 01 | 44 25| 48 33 | 50 05 | 54 13 | 58 37 | 62 45 |
5209|5617 | 60 41|64 49 | 34 19| 36 35| 50 51 | 52 67 |
3821|4037 |54 53|56 69 | 42 27 | 44 43 | 58 59 | 60 75 |
4629 |48 45|62 61|64 77 | 6623|6839 | 03 55 | 05 71 |
7025|7241|0757 0973 | 7431|7647 | 1163|1300 |
7833|0149 1565|1702 |66 51|70 67|03 04 | 07 20 |
6855|7271|0508 |09 24 7459|7875 1112|1528 |
76630100 |13 16|17 32|1953 |23 69| 3506 |39 22 |
2157|2573 |37 10| 4126 | 2761|3177 |43 14|47 30|
2965|3302 4518|4934 1904 |21 08 |23 20 | 25 24 |

Subclause 15.247 (a) — Equal Hopping Frequency Use

Pass

Requirement:

Each of the transmitter’s hopping channels is used equally on average.

Equal hopping frequency use

The EUT complies with the Bluetooth RF specifications. For details refer to the Bluetooth standard.

Test Report No.: 14020580 001 Date: 09.03.2009
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Subclause 15.247 (a) — Receiver Input Bandwidth

Pass

Requirement:

The associated receiver(s) complies with the requirement that its input bandwidth matches

the bandwidth of the transmitted signal.

Receiver input bandwidth

The receiver bandwidth is equal to the receiver bandwidth in the 79 hopping channel mode, which is 1 MHz.
The receiver bandwidth was verified during Bluetooth RF conformance testing.

Subclause 15.247 (a) — Receiver Hopping Capability

Pass

Requirement:

The associated receiver has the ability to shift frequencies in synchronisation with the

transmitted signals.

Receiver hopping Capability

The EUT complies with the Bluetooth RF specifications. For details refer to the Bluetooth standard.

Subclause 15.247 (b)(1) — Peak Output Power

Pass

Test Specification :
Mode of operation :
: Temporary antenna port

: Peak

:3MHz /10 MHz

: 3.7VDC from DC power supply
:23°C

:50%

Port of testing
Detector
RBW/VBW
Supply voltage
Temperature
Humidity

FCC Part 15 Subpart A — Subclause 15.31
Tx mode (2402MHz, 2441MHz, 2480MHz)

Requirement:

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 Watt. For all other frequency hopping systems in the 2400 — 2483.5 MHz band:
0.125 Watts.

Results:

For test protocols please refer to Appendix 1, page 10-14.

GFSK Modulation

Frequency Maximum peak Cable Output power Limit Verdict
(MHz) output power attenuation (dBm) (W/dBm)
(dBm) (dB)
2402 410 3.52 7.620 1/30.0 Pass
2441 3.70 3.65 7.350 1/30.0 Pass
2480 3.09 3.60 6.690 1/30.0 Pass
Pi/4 DQPSK Modulation
Frequency Maximum peak Cable Output power Limit Verdict
(MHz) output power attenuation (dBm) (W/dBm)
(dBm) (dB)
2402 2.39 3.52 5.910 1/30.0 Pass
2441 0.25 3.65 3.900 1/30.0 Pass

Test Report No.: 14020580 001
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2480 | 2.02 | 3.60 | 5.620 | 1/30.0 | Pass

8 DPSK Modulation
Frequency Maximum peak Cable Output power Limit Verdict
(MHz) output power attenuation (dBm) (W/dBm)
(dBm) (dB)

2402 2.39 3.52 5.910 1/30.0 Pass

2441 2.02 3.65 5.670 1/30.0 Pass

2480 1.47 3.60 5.070 1/30.0 Pass
Subclause 15.247 (d) — Band edge compliance of conducted emissions Pass

Test Specification : FCC Part 15 Subpart A — Subclause 15.31
Mode of operation : Tx mode (2402MHz, 2480MHz), 8DPSK

Port of testing
Detector
RBW/VBW
Supply voltage
Temperature
Humidity

: Temporary antenna port

: Peak

: 100 kHz / 300 kHz

: 3.7VDC from DC power supply
:23°C

:50%

Requirement:

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement.

Results:

There is no peak found outside any 100 kHz bandwidth of the operating frequency band.
For test protocols refer to Appendix 1, page 15-16.

Subclause 15.205 — Band edge compliance of radiated emissions

Pass

Test Specification

Mode of operation :

Port of testing
Detector
RBW/VBW
Supply voltage
Temperature
Humidity

: FCC Part 15 Subpart A — Subclause 15.31
Tx mode (2402MHz, 2480MHz), 8DPSK

: Temporary antenna port

: Peak

: 1 MHz /3 MHz

: 3.7VDC from DC power supply

:23°C

:50%

Requirement:

Radiated emissions which fall in the restricted bans, as defined in 15.205 (a), must also
comply with the radiated emission limits specified in 15.209(a).

Results:

There is no peak found in the restricted bands. For test protocols refer to Appendix 1,
page 17-20.

Test Report No.:
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Subclause 15.247 (d) — Spurious Conducted Emissions Pass

Test Specification : FCC Part 15 Subpart A — Subclause 15.31

Mode of operation : Tx mode (2402MHz, 2441MHz, 2480MHz), 8DPSK
: Temporary antenna port

: Peak

:100 kHz / 300 kHz

: 3.7VDC from DC power supply

:23°C

150 %

Port of testing
Detector
RBW/VBW
Supply voltage
Temperature
Humidity

Requirement:

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement.

Results: There is no peak found outside any 100kHz bandwidth of the operating frequency band
in the three transmit frequency. All three transmit frequency modes comply with the limit
stated in subclause 15.247(d). For test protocols refer to Appendix 1, page 21-22.
Operating Spurious Spurious Level | Reference value Delta Verdict
frequency frequency (dBm) (dBm) (dB)
(MHz) (MHz)
2402 1600.000 -46.98 -2.99 -43.99 Pass
2441 1600.000 -46.75 0.01 -46.76 Pass
2480 1650.000 -46.42 -0.43 -45.99 Pass
Subclause 15.247 (c) — Spurious Radiated Emissions Pass

Test Specification : ANSI C63.4 — 2003

Mode of operation : Tx mode (2402MHz, 2441MHz, 2480MHz), 8DPSK
: Enclosure

: Peak

: 100 kHz / 300 kHz for f < 1 GHz

Port of testing
Detector
RBW/VBW

Supply voltage
Temperature
Humidity

:internal batteries has been activated
1 23°C
:50%

1 MHz /3 MHz for f > 1 GHz

Requirement:

In any 100kHz bandwidth outside the frequency band at least 20dB below the highest
level of the desired power. In addition, radiated emissions which fall in the restricted
bands, as defined in section15.205(a), must also comply with the radiated emission
limits specified in section 15.205(c).

Results: All three transmit frequency modes comply with the field strength within the restricted
bands. There is no spurious found below 30MHz.
Tx frequency 2402MHz Vertical Polarization
Freq Level Limit/ Detector
MHz dBuV/m dBuV/m
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191.997 35.00 43.5/QP
388.670 33.10 43.5/QP
1601.984 44.43 74.0/P
1601.984 40.44 54.0/A
4803.558 47.47 74.0/P
4804.006 33.45 54.0/A
Tx frequency 2402MHz Horizontal Polarization
Freq Level Limit/ Detector
MHz dBuV/m dBuV/m
191.997 42.60 43.5/QP
391.910 33.50 43.5/QP
200.000 42.10 43.5/QP
1601.907 44.30 74.0/P
1601.971 40.90 54.0/A
4804.215 47.84 74.0/P
4803.958 34.23 54.0/A
Tx frequency 2441MHz Vertical Polarization
Freq Level Limit/ Detector
MHz dBuV/m dBuV/m
197.331 36.30 43.5/QP
200.000 34.50 43.5/QP
418.610 33.20 46 / QP
1626.635 43.80 74.0/P
1626.635 39.82 54.0/A
Tx frequency 2441MHz Horizontal Polarization
Freq Level Limit/ Detector
MHz dBuV/m dBuV/m
192.000 42.20 43.5/QP
415.790 36.40 46/ QP
1626.731 41.98 74.0/P
1626.651 37.11 54.0/A
Tx frequency 2480MHz Vertical Polarization
Freq Level Limit/ Detector
MHz dBuV/m dBuV/m
192.000 39.40 43.5/QP
200.001 28.90 43.5/QP
1652.628 44.62 74.0/P
1652.644 40.85 54.0/A
Tx frequency 2480MHz Horizontal Polarization
Freq Level Limit/ Detector
MHz dBuV/m dBuV/m
191.997 42.50 43.5/QP
207.999 32.40 43.5/QP
416.840 34.00 46 / QP
1652.596 42.01 74.0/P
1652.644 36.49 54.0/A
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Appendix 1

Test Results
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Disturbance Voltage on AC Mains

TUV Rheinland Hong Kong Limited

Continuous Disturbance

Test Information

EUT Name: WKK BT Headphone

Serial Number: BT650S (090216094-001)

Test Description: FCC

Operating Conditions: Charging and Music Playing Mode
Operator Name: Samuel Ku

Comment: 100V 50Hz

Description CEL1

Conducted Emission (FCC-P.15) -Class B

80T
701

Voltage on Mains QF

60T

age on|Mains AV

50T

40T

301

Level in dBpV

20T

20 } } bttt } } —t————+ } !
150k 300 400500 800 1M 2M  3M 4MB5ME B 10M 200 30M
Freguency in Hz

Result Table Single

Frequency QuasiPeak Average

(MHz) (dBpV) (dBuV)
0.168000 341 19.3
0.228000 33.3 22.6
0.348000 341 227
0.546000 23.8 9.4
9.078000 10.3 1.4
25.806000 9.9 1.3
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TUV Rheinland Hong Kong Limited

Continuous Disturbance

Test Information

EUT Name: WKK BT Headphone

Serial Number: BT650S (090216094-001)

Test Description: FCC

Operating Conditions: Charging and Music Playing Mode
Operator Name: Samuel Ku

Comment: 100V 50Hz

Description CEN

Conducted Emission (FCC-P.15) -Class B

80T
7071

g0 \ FCIC Parnt a 107 Class B Voltage on Mains QP
50 \ FCC Paft I 107 Cldss B Voltage onMains AV

40T

Level in dBpv
|

[+]
=
—+—+—+
=

20 } } —————— } } ——t———— } !
150k 300 400500 800 1M 2M 3M 4MEM B 8 10M 200 30M
Frequency in Hz

Result Table Single

Frequency QuasiPeak Average

(MHz) (dBpV) (dBpv)
0.180000 29.0 17.0
0.234000 31.5 21.4
0.546000 3041 15.3
8.316000 13.5 3.0

Test Report No.: 14020580 001 Appendix 1 page 3 of 22
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Carrier Frequency Separation

MARKER 1 *RBW 100 kHz Marker 1 [T1 ]
2.441 GHz *VBW 300 kHz 3.45 dBm
Ref 20 dBm *Att 30 dB *SWT 2.5 ms 2.441000000 GHz
20 Delta R [T1 ]
—-0L07 dB
10 11.008000000 MH: “
3 Delta B PpT1 ]
00 dB
— o C
=2, W i b hfianN
\/\ I/l \ /l{L.UU( (!'U‘U&UMZ
n M w ~
F—20
F—30
F—40
F—50
F—60
——70
-80
Center 2.441 GHz 300 kHz/ Span 3 MHz
Date: 23.JAN.2009 14:13:08
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Number of hopping channels

@ *RBW 1 MHz
*VBW 3 MHz

Ref 20 dBm *Att 30 dB SWT 2.5 ms

20

10

L_ex] /_V“r\FV“J\fV“f\”v“l‘f\”V“/WrV“vﬂ”V‘VWf\fvﬂf\FN—vﬁr\Fv“fwﬁv“V\fwﬁvﬂf
-0

-—20

-80

Start 2.4 GHz 4.1 MHz/ Stop 2.441 GHz
Date: 21.JAN.2009 13:18:19

@ STOP FREQUENCY *RBW 1 MHz
2.483 GHz *VBW 3 MHz
Ref 20 dBm *Att 30 dB SWT 2.5 ms

20

gggg \f\f\fﬂ/‘v’»*\r\/ﬂ/-v-v-v—\F\r*/ﬂvﬂu"v"V*»Fxr\rw/\r\h-va—vﬂJ—v~v~\r\»xfw,—«-v~¢-\

40

=50

60

F-70

-80

Start 2.441 GHz 4.2 MHz/ Stop 2.483 GHz

Date: 21.JAN.2009 13:19:37

Test Report No.: 14020580 001 Appendix 1
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Dwell Time

® RBW 1 MHz
*VBW 3 MHz

Ref 20 dBm *Att 30 dB SWT 31.6 s

20

Lo =

=60

F-70

-80

Center 2.441 GHz 3.16 s/

Date: 22.JAN.2009 09:58:40
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MARKER 1 RBW 1 MHz Marker 1 [Tl ]
2 us *VBW 3 MHz 3.35 dBm
Ref 20 dBm *Att 30 dB SWT 4 ms 2.000000 us

20 Delta P [T1 ]
0L.01 dB

110 904000 ms “

Lo TRG
TRG —1.[7 dBm

—30

F—40

-80

Center 2.441 GHz 400 ps/

Date: 22 .JAN.2009 10:01:59
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20dB Bandwidth

Tx frequency: 2402MHz

MARKER 1 *RBW 30 kHz Marker 1 [T1 ]
2.401994 GHz *VBW 100 kHz 0.77 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.401994000 GHz
20 Delta P [Tl ]
19193 dB
10 594! 000000PD00 kH=Z “
Delta B [Tl ]
19,86 dB
== |, ), _ 1

COU0000DU0 KHZ

:
<

S
/
mw‘\AW A AN v\fvw/

50
F—60
=70
-80
Center 2.402 GHz 300 kHz/ Span 3 MHz
Date: 21.JAN.2009 13:36:54
Tx frequency: 2441MHz
MARKER 1 *RBW 30 kHz Marker 1 [T1 ]
2.440994 GHz *VBW 100 kHz 0.36 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.4409¢ iz
20 Delta R [T1 ]
19190 dB
|10 642 000000poo xu- BN
Delta B [T1 ]
sol1z as
20112 dB
=== |, ;

o

v\/\f’/ © 3- UUUUUUPUU KHZ
F-10 /\[r/\/ \—\r/\ IM\/\/\/\

20

F—60

=70

-80

Center 2.441 GHz 300 kHz/ Span 3 MHz
Date: 21.JAN.2009 13:35:23
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Tx frequency: 2480MHz
MARKER 1
2.48 GHz

Date:

Ref

20 dBm

*RBW 30 kHz
*VBW 100 kHz
*Att 30 dB SWT 5 ms

A TUVRheinland®

Marker 1 [T1
0

]
.26

2.480000000

dBm
GHz

20

10

Delta R [T1 ]
19
—c4 000000

.75
)00

dB
kH

Delta B [T1 ]
19

.87

dB

F—10

F—20

F—60

-80

ol Z.UUUUUU

PUU

KHZ

[08)

™\

A
o WY

L ZAWLY)

Center 2.48 GHz

21.JAN.2009

300 kHz/

13:40:39

Span 3 MHz
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Peak Output Power
Modulation: GFSK
Tx frequency: 2402MHz

MARKER 1 *RBW 3 MHz
2.402 GHz *VBW 10 MHz
Ref 20 dBm *Att 30 dB SWT 2.5 ms

A TUVRheinland®

20

10

20

=40

50

F—60

-80

Center 2.402 GHz 500 kHz/

Date: 22.JAN.2009 09:00:00

Modulation: GFSK
Tx frequency: 2441MHz

MARKER 1 *RBW 3 MHz
2.4408 GHz *VBW 10 MHz
Ref 20 dBm *Att 30 dB SWT 2.5 ms

Span 5 MHz

20

-

==

40

=50

60

F-70

-80

Center 2.441 GHz 500 kHz/

Date: 22.JAN.2009 09:00:35

Span 5 MHz

Test Report No.: 14020580 001 Appendix 1
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Modulation: GFSK
Tx frequency: 2480MHz

MARKER 1 *RBW 3 MHz Marker 1
2.47969 GHz *VBW 10 MHz
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.47

20

.

20

=40

50

F—60

-80

Center 2.48 GHz 500 kHz/ Span 5 MHz

Date: 22.JAN.2009 09:01:39

Modulation: Pi/4 DQPSK
Tx frequency: 2402MHz

MARKER 1 *RBW 3 MHz
2.40191 GHz *VBW 10 MHz
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.401910000 GHz

20

Lio [A]

”_’__,_..o—‘ M|

10

-

=20

=30

40

-80

Center 2.402 GHz 500 kHz/ Span 5 MHz

Date: 21.JAN.2009 13:49:06

Test Report No.: 14020580 001 Appendix 1 page 11 of 22



www.tuv.com

Modulation: Pi/4 DQPSK
Tx frequency: 2441MHz

Ref 20 dBm

*RBW 3 MHz
VBW 10 MHz
SWT 2.5 ms

*Att 30 dB

A TUVRheinland®

Marker 1 [T1 ]
0.25 dBm

2.440680000 GHz

20

-10

-

-—10

20

-—30

-—40

70

-80

Center 2.441 GHz

Date: 22 .APR.2008

Modulation: Pi/4 DQPSK
Tx frequency: 2480MHz

MARKER 1
2.4408 GHz
Ref 20 dBm

500 kHz/

19:06:09

*RBW 3 MHz
*VBW 10 MHz
SWT 2.5 ms

*Att 30 dB

Span 5 MHz

20

10

-

20

=40

50

F—60

-80

Center 2.441 GHz

Date: 21.JAN.2009

500 kHz/

13:49:47

Span 5 MHz

Test Report No.: 14020580 001
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Modulation: 8 DPSK
Tx frequency: 2402MHz

MARKER 1 *RBW 3 MHz Marker 1 [T1 ]
2.40191 GHz *VBW 10 MHz 2.39 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.401910000 GHz

20

L

20

50

=70

-80

Center 2.402 GHz 500 kHz/ Span 5 MHz

Date: 21.JAN.2009 13:49:06

Modulation: 8 DPSK
Tx frequency: 2441MHz

MARKER 1 *RBW 3 MHz Marker 1 [T1 ]
2.4408 GHz *VBW 10 MHz 2.02 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.440800000 GHz

20

T
o
-

20

50

=70

-80

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 21.JAN.2009 13:49:47
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Modulation: 8 DPSK
Tx frequency: 2480MHz
MARKER 1 *RBW 3 MHz Marker 1 [T1 ]
2.47991 GHz *VBW 10 MHz 1.47 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.479910000 GHz

20

10 =]

T
o
q —

F—10

F—20

F—50

F—60

-80

Center 2.48 GHz 500 kHz/ Span 5 MHz

Date: 21.JAN.2009 13:48:11
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Band Edge Compliance

Tx frequency: 2402MHz (conducted measurement; hopping on)

MARKER 1 *RBW 300 kHz Marker 1 [T]
2.4022 GHz *VBW 1 MHz 1.27 dBm
Ref 20 dBm *Att 30 dB *SWT 2.5 ms 2.402200000 GHz
20 Marker| 2 [T1 |
41108 dBm
10 2 399480000 GHz “
.
=3 |, S

/V"v
-10

20

/

F—60
=70
F|L
-80
Center 2.394 GHz 2 MHz/ Span 20 MHz
Date: 22.JAN.2009 10:18:36

Tx frequency: 2480MHz (conducted measurement; hopping on)
MARKER 1 *RBW 300 kHz Marker 1 [T1 ]
2.47988 GHz *VBW 1 MHz -1.06 dBm
Ref 20 dBm *Att 30 dB *SWT 2.5 ms 2.479880000 GHz

20 Marker| 2 [T1
—521 54 dBm

1o 2l 4ga4z0poo cu- M

Ml
L

|

I N‘t\u ANMTAMIAG A A A ISl ABAIA AP ARAR A A AN A

Center 2.488 GHz 2 MHz/ Span 20 MHz

Date: 22.JAN.2009 10:20:48

Test Report No.: 14020580 001 Appendix 1 page 15 of 22



www.tuv.com

Tx frequency: 2402MHz (conducted measurement; hopping off)

Date:

MARKER 1
2.4022 GHz
Ref 20 dBm

*Att 30 dB

*RBW 300 kHz

*VBW 1 MHz
*SWT 2.5 ms

A TUVRheinland®

Marker

2.4022000C

20

10

Marker

10

20

F—30

-80

Center 2.394 GHz

22.JAN.2009

10:15:50

2 MHz/

Tx frequency: 2480MHz (conducted measurement; hopping off)

Date:

MARKER 1
2.47984 GHz
Ref 20 dBm

*Att 30 dB

*RBW 300 kHz

*VBW 1 MHz
*SWT 2.5 ms

Marker

2.4

Span 20 MHz

20

10

Marker

Al

Center 2.488 GHz

22.JAN.2009

10:22:12

2 MHz/

Span 20 MHz

Test Report No.: 14020580 001
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Tx frequency: 2402MHz (radiated measurement)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 39.69 dBuV/m
Ref 107 dBuV/m *Att O dB * SWT 60 s 2.355512821 GHz
100
|
=L
60 T8
L 70 PS

-60

3DB
AC

I-50

W T U AV NV T WA B PR S FPYP RO ¥ WP NUCWV U ISPPYW Ryl WY ST MY WY g PERTYS PY!

30

20

10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

WKK TECH LTD/BT HEADSET BT6505/ 090106003-001/ 2402MHz/VERT.
Date: 8.JAN.2009 10:02:53

Test Report No.: 14020580 001 Appendix 1
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*RBW 1 MH=z Marker 1 [Tl ]
*VBW 1 MHz 39.82 dBuV/m
Ref 107 4Bpv/m *Att 0 dB * SWT 60 s 2.339871795 GHz
[F100 m
R ),
=
80 DS
70 PS
60
|50 3DB
ac
1
3o v PYPY FEVSINU O X PR P PNV Py TR Ve R TR TIY W PSPV B P WP
[-30
-20
|-10
Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

WKK TECH LTD/BT HEADSET BT650S/ 090106003-001/ 2402MHz/HORI.
Date: 8.JAN.2009 10:01:29
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Tx frequency: 2480MHz (radiated measurement)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.54 dBpV/m
Ref 107 dBuV/m *Att 0 dB *SWT 60 s 2.483500000 GHz
[~100 %
i
80 DS
L-70. Pg
|60
<o 3pB
ac
o
NAAL e gh R I KA RApIA LS 2 e NP AN ATI AN bl it b A o]
30
|-20
10
Start 2.4835 GHz 1.65 MHz/ Step 2.5 GHz

WKK TECH LTD/BT HEADSET BT650S/ 090106003-001/ 2480MHz/VERT.
Date: 8.JAN.2009 10:23:02
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*REW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 40.45 dBpV/m
Ref 107 dBuv/m *Att O dB * SWT 60 s 2.483579327 GHz
100
e
=
eo DS
l-70 X
[~60
|so 3DB
ac
1
SR ry ey ARt i AT At A AR NI AR R I N T
30
=20
10
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

WKK TECH LTD/BT HEADSET BT650S/ 090106003-001/ 2480MHz/HORI.
Date: 8.JAN.2009 10:24:27
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Spurious Emissions - Conducted

Tx frequency: 2402MHz

MARKER 1 *RBW 100 kHz Marker 1 [T1 ]
2.4 GHz *VBW 300 kHz 2.99 dBm
Ref 20 dBm *Att 30 dB *SWT 60 s 2.400000000 GHz

20 Marker| 2 [T1 |
46[ 98 dBm

L1o 1. 600000000 cHz

F—20

F—60

-80

Start O Hz 2.5 GHz/ Stop 25 GHz

Date: 22.JAN.2009 09:48:01

Tx frequency: 2441MHz

MARKER 1 *RBW 100 kHz Marker 1 [T1 ]
2.4 GHz *VBW 300 kHz 0.01 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 s 2.400000000 GHz

20 Delta P [T1 ]

4675 dB

Q00000D00 MHzZ “

10

|

=10

F—20

F—30

-80

Start O Hz 2.5 GHz/ Stop 25 GHz

Date: 22.JAN.2009 09:43:19
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Tx frequency: 2480MHz

A TUVRheinland®

MARKER 1 *RBW 100 kHz Marker 1 [T1 |
2.45 GHz *VBW 300 kHz 0.43 dBm
Ref 20 dBm *Att 30 dB * SWT 60 s 2.450000000 GHz
20 Marker| 2 [T1
46| 42 dBm
10 1 50000000 GH n
]
F—10
F—-20
--30
40
2 w
- — 50, 1 A A AL 3 "V"W 1 A
——60
70
-80
Center 12.5 GHz 2.5 GHz/ Span 25 GHz
Date: 22.JAN.2009 09:52:24
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Appendix 2
Test Setup Photos
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Set-up for Radiation Emission (Transceiver)

Set-up for Radiation Emission (Transceiver)
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Set-up for Radiation Emission (Transceiver)
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Appendix 3

Construction Photos
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1.1 External view
1.1.1  Front view

1.1.2 Rearview 1
Al
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1.1.3 Rear view 2
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Internal view
1.1.4 Side view 1

1.1.5 Side view 2
I
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1.1.6  Side view 3

1.1.7  Side view 4
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1.1.8 Side view 5

1.1.9 Side view 6
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1.1.10 Side view 7

1.1.11 Side view 8
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1.1.12 Side view 9

1.1.13 Side view 10
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Technical Documents
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1.1 FCCID Label Artwork

Pantone 430 C—
Pantone 432 C

The yellow oval shows the location of the Rating Label.
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1.2 Operational Descriptions

1.21 Product Descriptions

The test item is a wireless headphone based on the Bluetooth technology. It transfers the audio signal to and
from a corresponding Bluetooth Audio Gateway such as mobile phone wirelessly.

Bluetooth is a short-range radio link intended to be a cable replacement between portable and/or fixed
electronic devices.

1.2.2 Technical Background of the Wireless Technology

Bluetooth operates in the unlicensed ISM band at 2.4 GHz. A frequency hop transceiver is applied to combat
interference and fading. A shaped, binary FM modulation is applied to minimize transceiver complexity. The
symbol rate is 1 Ms/s. A slotted channel is applied with a nominal slot length of 625 ¢ s. For full duplex
transmission, a Time-Division Duplex (TDD) scheme is used. On the channel, information is exchanged
through packets. Each packet is transmitted on a different hop frequency. A packet nominally covers a
single slot, but can be extended to cover up to five slots. The Bluetooth protocol uses a combination of
circuit and packet switching. Slots can be reserved for synchronous packets. Bluetooth can support an
asynchronous data channel, up to three simultaneous synchronous voice channels, or a channel which
simultaneously supports asynchronous data and synchronous voice. Each voice channel supports a 64 kb/s
synchronous (voice) channel in each direction. The asynchronous channel can support maximal 723.2 kb/s
asymmetric (and still up to 57.6 kb/s in the return direction), or 433.9 kb/s symmetric. The Bluetooth system
consists of a radio unit, a link control unit, and a support unit for link management and host terminal
interface functions.

Test Report No.: 14020580 001 Appendix 4 page 3 of 36
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1.3 Block Diagram
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1.4 Schematics
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THAMKYOL

Thank you for purchasing the Jabra HALOD Bluegtooth® headset. We
hope you enjoy it! This instruction manual will get you started and
ready to make the most of your headsat.

ABOUTYOUR JAERA HALO

1 Answer/End or Play/Pause button

2 Volume Control or Track Change touch sensor
3 Hinges for folding of headset

4 Battery indicator

5

Bluetooth connectivity indicator
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WHAT YOUR HEADSET DOES

The JabraHA LD lets you listen to stereo music through your
Elustooth enabled mobile phone or music player, while ensuring
thatyou never miss acall.

Play your music wirelessly

- Answeror end phone calls

Rejectincoming calls
Last number redialing

Multillse™ - be connected to two Bluetooth devices atthe
sarmetirme (for instance your PCand mobila)

Usa 2 5mim music cable for wired music listaning from e.g. your
mpE3 playeror PC

Specifications
Music:

Music time upto 8 hours, standby time up to 13 days

- Track changes (next or previous track) on touch control

[AVRCR)

- A2DP iAdvanced Audio Distribution Profile) for streaming

music

Call:
- Talktime upto & hours

Dual Microphone solution for Nolss Blackout™
Digital sound enhancement via DSP tachnology
Moise reduction on transmitted and received audio
Moise dependent volume contral®

- Autormatic volume adjustment on received audio
- Acoustic shock protection

Qualified for Bluetooth Specification version 2.0 + EDR
(emhanced data rata), supporting Headset and Hard s-free
Profiles for phone conversations and Advanced Audio
Distribution Profile (A20P) for streaming music

a-5C0 forenhanced audio quality

128-hit encryption

¥ Rafiar to phone’s user manual
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The device:
Rechargeable battery with Micro-USE charging option from AC
power supply, PCvia USB cable or carcharger (notincluded)
Colored LED-lights for Bluetooth status and battery indicator
Size Unfolded: H165mm - 190mm xW 136mm x D 45mm
Size Folded: H 73mrm xW 122mim x D 45mim
Waight: 80 grams
Operating range up to 10 metars (approximately 33 feat)

Please note that your dabra HALD can withstand a short rain shower
but is not waterproof and cannot be submerged. If your device gets
wet, it should be wiped dlean of any traces of water in order to protect
it from potential damage.

GETTIMG STARTED

Follove these three steps before using your headset:

1. Charge your headset (appreximataly 2 hours)

2. Activate Bluetooth on your mobile phone (refer tothe
manual for your mobile phone)

3. Palr your headset to your mobile phong

CHARGIMG YOUR JABRA HALD

Make sure that your Jabra HALD is fully charged before you start
using it for the first time. While charging, the batteryindicator
changes from red to green, when fully charged. Charging time is
approxirmately 2h.You can use the Jabra HALO during recharge.
Please note: The lifetime of the bat tery will be significantly reduced
if your deviceis left uncharged fora long period. dabra therefare
recommends that your recharge yourdevice at least once @ month.

Test Report No.: 14020580 001 Appendix 4
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TURMIMG YOUR JAERA HALOD O AMD OFF
Unfalding the headset will tumit on.
Folding the headset will turn it off.

- Tofold: Carefully extend the headset atthe hinges (3) and fold,
The headsat will now conveniently fold into a compact size.

- Tounfold: Carefully unfold the headset and lock the hinges into

place.

The headsat will automatically turn off after 10 minutes if not
connected to a device.

PAIRIMG YOUR JABRA HALO TO A PHOME OR OTHER
DEVICE
Heacsats ara connactedto phones or athar Bluatooth devicas
using a procedure called ‘pairing’. By following a few simple steps,
pairing can be done ina matter of saconds,
1. Put the headset in palring moda
1.a.First time pairing
Fold and Unfold the headset and the Jabra HALO will
automatically enter pairing mode (indicator light (53 is solid
blua) and start searching for a device
1.1 Later pairing
Press and hold the Answer/End button (1) until the indicator
light i3] is solid blue approximately 4 seconds).
2.5et your Bluetooth phene or device to search for the
Jabra HALC

Follows your phone's instruction guide. First make surathat
Bluetooth is activated on your mobile phone. Then set your
phone to search for the headset. This usual by involves going
to a'setup” connect”or ‘Blustooth’ menu onyour phone and
selecting the option to search for or'add’a Bluetooth device®

Your phona will find the Jabra HALD
- The phonewill find the headset under name “Jabra HALOD",
“four phone then asks if you want to pair with the headset.

- Accept by pressing Yes or 'OK on the phone and confirm with
the passkey or PIN = 0000 (4 zaras). Your phone will corfirm
when pairing is complete.

(%]

¥ Rafer to phone'’s user manual
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WEARIMNG STYLE

Pleass naote the left/right wearing indicators inside the headband.
Altemnatively always wear the Jabra HALD with the Answer/end
button om you right.

Adaptthe size of your Jabra HALD by extending the length of the
headband by the speakers.

HOW TO
The Jabra HALOD is easy to operate. The Answer/End button per-
forms different functions depending on how long you press them:

Instruction Duration of prass

Tap Press briefly

Double tap Touch briafly two times
within 0,5 seconds

Prass Approximataly: 1 sacond

Press and hold Approximately: 4 seconds

Play music (Some phones may raquire you to start a media

plaver first)*

- Tapthe Answer/End button (1)

Pausa music

- Tap the Answer/End button - tap again ta resume playing

Stop music
Prass the Answear/End button

Answar a call whan playing music

- When listening to music and receiving a call, the music will
pause and you will hear your ringtone

- Tap the Answer/End button and the music will be paused and
the call will be connected

End a call

- Tap the Answer/End button to end an active call - when you
anid the call, vour music will start again®*

o

* Rafer to phone’s user manual
=5 Device dependent
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Skip one track forward

DoublaTap on the 4+ end of the touch control (2) - continue
tapping to skip several tracks forward

Skip one track back
Diouble Tap on the - end of the touch cantrol (2] - continue
tapping to skip several tracks backward

Answar acall

- Tap the Answer/End button (1) to answer a call

End a call

- Tap the Answer/End button (1) toend an active call

Raject a call**

Press and hold the Answer/End button whenthe phone rings
toreject anincoming call. Depending on your phone settings,
the personwho called you will either be forwarded to voice
mail or hear the busy signal.

Maka a call**

- Whenyour Jabra HALD is connectad toyour phone, all calls
made fromyour phone will autormatically be transferred to
wour headset, isubject to phons settings)

Radial last numlzar=*
Doubla tap the Answer/End button

Adjust sound and volume*

- Touch and slide your finger along the touch control (2) to tum
volume up or down

PMute microphone when on a phoene call

Double Tap on = or =+ an the touch contral (2). Tap the touch
controlto un-mute

Using your Jabra HALO with the 2.5mm music cabla (not
Bluatooth)

Imsertthe 3.5mm music cable into the micro-LUSE socket and
oonnect the 3.5mim jack to the device. Please note that the
Eluataoth featuras (Including recaiving calls and touch
contral) are disabled when using the Jabra HALO with the
cable

Using your Jabra HALD with the 3.5mm music cable is not

possible if the battery is completaly dischanged, 5o maks sure
that itis at least partly charged

¥ Rafier to phone’s user manual
=¥ Device dependent
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WHAT THE DISPLAY MEARS
0O the right insicle of Jabra HALD two displ ay icons indicate

different states of the product:

Bluetooth lcon (only Blue)

Solid

In E@iring mode - see "Pair
Jabra HALO to a phone or
other device”

Sloww Single Flash

Connected to phone and in

standby modat

Single Hash Connected to phone and
active on call™

Quick Double Flash Incaming call

Three sow flashes

Mot connected to phone and
stancby roca®

Solid (+ Battery Indicator
Solid Orange)

Inatternative pairing mode -
sea "Troubleshooting & FAOQ"

Battery Indicator loon:

Solid Red

Charging

Solid Gresn

Fully charged

Single Red Flash

Lowy Battary

Solid Orange i+ Blustooth

lcon Solid Blua)

In Special Pairing mode - ses
“Troubleshooting & FAQ"

Wilabra HALD Display icons turn off after 30 seconds of non-
activity. Headset is still active, and light will flash again after a tap
on the Answer/end button or any call activity.

Communication by sound alarts

Your Jabra HALD employs sound alerts to communicate diffe-rent
actions or information. One important alert is “Low Battery”
which is two short beeps, and indicates 5 minutes of battery time

remains.
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USINGYOUR JAERA HALO WITH TWO MOEILE
CEVICES

The Jabra HA LD is capable of having two mobile phones (or
Bluetooth devices) connected tothe headset at the same time.
This will give you the freedom of having only one headsat to
operate both of your mobile phones. Please notethat Last
Murnber Reclial will dial the number frorm the last outgoing call,
independent of the mobile phone.

Ifthe headset is connected to two phones please note that

Play/Pause and Mext/Previous track will be sent to the phone that
was the last connected phone (Last connected AYRC profile).

TROUBLESHOOTIMG & FAC

| hear crackling nolses
Bluetoothis a radio technology which means it is sensitive to
objects batwean the headset and the device it isconnactad
o You should be able to have up to 10 meters (33 feet) of
distance between the headset and the connected device when
there are no major objects in the way (walls, etc).

| cannct hear the phong call in the headset
Imcreass the volume on the Jabra HALD.
Make sure your phone is connected to the headsat by ie
tapping the Answer/End button, or viewing the Bluetooth icon
in the Display.

| have pairing problams

You may have deleted the pairing connection in your mobile
phone - follow the pairing instructions in Pair Your Headsat to
a Phone or other Device'.

| cannet use Reject call, Call on hold or Redial

- These features are dependent on your phone supporting thern;
pleasa consult your phone’s manual for details.

| cannot hear music in the headsat

Ensure that the headsat is connected toyour Blustooth
enabled device.

ol may have been out-ofranges (10 meters) toyour Bluatooth
enabled device or the headset might have experienced an ESD
(Electrostatic discharge) incidence, Prass tha Multi Function
Button to re-astablish the Bluetooth audio link.
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Increasa the volume on your device.
Make sure that the Jabra HALO is charged.
The music | hear sounds very poor

Ma ke sure the other device supports Bluetooth 1.7 or higher
including the Advanced Audio Distribution Profile (A2DF) for
music streaming.

Ifthe above procedure did not helpthen it is possible that your
phone is using the stereo audio connaction in a differant way. You
can enable this mode on Jabra HALD by performing pairing in the
fiollowwi ng way:

Ramove the Blustooth connection to Jabra HALD onyour

phone

Make sure the headset is on jun-folded)

Press and hold the answer / end button for more than 5 seconds

until the oth Display icons are solid Blue and solid Crange

Go through the regular steps in pairing the headsetto a

Blustooth device.

Be aware that standby time ofthe Jabra HALD can be lowerwhen
using this pairing.

MEED MORE HELF?

1. Web: wiviwjabr.com/rasupport
2. Phone: 11800 489-4199 (Canada)

TARING CARE OF YOUR HEADSET

- Always store the Jabra HA LD withthe power off and safaly
protected

- Awoid storage at extreme ternperatures (above 45°C/113°F
—including direct sunlight - or below -10°C1 4°F). This
can shorten battery life and may affect operation. High
temperatures may also degrade performance.

Do not expose the Jabra HALO to rain or other liquids.

10
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WARMIMG!
PERMAMNENT HEARING LOSS MAY RESULT FROM LONG-TERM

EXPOSURE TO SOUND AT HIGH VOLUMES. USE A5 LOW A
VOLUME AS POSSIBLE.

Headsets are capable of delivering sounds at loud velurnes and
high pitched tones. Linder certain circumstances, exposure to
such sounds can resultin permanent hearing loss damage. The
violume level may vary based on conditions such as the phone you
are using, its reception and volume settings, and the ervironment.
Avoid prolonged use of the headset at excessive sound pressura
levals. Please read the Safety Guidelines below prior to using this
headset.

You Can Reduca the Risk of Hearing Damage by Following
These Safaty Guidelines
1. Prior to using this product follow thesa steps

Before putting onthe headset, turnthe volume control to its
lonvest lavel;

Put the headset on; and then
Slowely adjust the volume control to a comfortable level.
2. During the use of this product

Kespthevolume at the lowest level possible and avoid using
the headset innoisy environments whers you may be inclined
toturn up the volume;
Ifincreased volume is necessary, adjust the volume control
slawly;
Rimging in the ears may indicate that the sound lavels aretoo
high;
Ifyou experience discomfort or ringing in your ears, immedi-
ataly discontinue using the headset and consult a physician;
and

- Stop using the headset if it causes great discomfort.

With continued use at high volurme, your ears may become accus-

tomed tothe sound level, which may resultin permanent damage
to your hearing without any noticeable discomfort.

11
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SAFETY IMFORMATICN!

Usa of a headsat will impair your ability to hear other sounds
Usa caution while using your headsetwhen you are engaging
inany activity that requires your full attention.

If you have a pacemaker or other electrical medical devices,
yioul should consult your physician before using this product.

This package cortains small parts that may be hazardous to
children and should be kept out of reach from children. This
productis not a toy - naver allow children to play with this
product. Always store the product out of reach from children.
The bags tharmsalvas ar the mary small parts they contain may
causa choking if ingested.

Mever try to dismantle the product yourself, or push objects
of any kind intothe products, as this may causa short circuits
wehich could resultin a fire or electric shock.

MNone of the components can be replaced or repaired by users.
Only authorized dealers or sarvice cantars may open the prod-
uct. If any parts of your product require replacement for any
reason, including normnal wear and tear or breakage, contact
your dealer.

Avoid exposing your product to rain, moisture or other liquids
to protect against damage tothe product or injury to you.

Ifthe product has ear tips, the eartips should rest against, but
not enter the ear canal.

Keep all products, cords, and cables away from operating
machinery.

Observe all signs and instructions that require an electrical
device or RF radio productto be switdhed off in designated
areas such as hospitals, blasting areas, potentially explosive
atrnospheres, ar aircrafts,

Ifthe product overhieats, ifthe product has been dropped ar
damaged, if the product has a damaged cord or plug, orifthe
product has bean dropped in aliquid, discontinue use and
contact G Metcom, Inc.

Mever mount or store the product over any airbag deployment
area, as sarious injury may result whan an airbag deploys.

Dispose of the product according to local standards and regu-
lations.
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Remember: Always drive safely, aveld distractions and follow
local laws!

Lking the headset while operating a motor viehicle, motorcycle,
watarcraft or bicycle may be dangerous, and is illegal in some
jurisclictions, just as use of this headset with both ears coverad
while driving is not permitted in certain jurisdictions. Check your
local laws. Use caution while using your headsst when you are
angaging in any activity that raquiras your full attention. While
engaging in any such activity, removing the headsat from your ear
or turning off your headsat will keepyou from being distractad,
50 as to avoid accident orinjury. Do not take notes or read docu-
mments while driving.

BUILT-IH EATTERY CARE:

four product is powered by a rechargeable battery.

- The full performance of a new battery is achieved only aftar
two or three complete charge and discharge cycles.

- The battery can be charged and discharged hundreds of times,
butwill eventually wear out.

Unplug the charger from the electrical plug and the product
when not inuse. Do not leave a fully charged battery connect-
edto a charger, since overcharging may shorten its lifetime.

If left unused, a fully charged battery will lose its charge over
tima.

Leaving the product in hot or cold places, such as in a closad
carin the summer and winter conditi ons, will reduce the capac-
ity and lifetime of the battary.

- Always try to keap the battery between 13°C and 25°C (59°F
and 77°F). A product with a hot or cold battery may not work
termporarily, even whenthe battery is fully charged. Battery
performance is particularly limited in temper atures well bel ow
freezing.

Battery warning!

“Caution” - The battary used in this product may present a risk
of fire or chernical burm if mistreated.

Do not atternpt to open the product or replace the battery. It is
built-in and not changeable. Use of ather batteries may prasent
arisk of fire or explosion and the warranty will be terminated.
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Only recharge yiour battery with the provided approved char-
gersdesignated for this product.

Dispose of batteries according to local regulations. Pleass
recycle when possible. Do not dispose as household waste or
in a fire as they may explode.

Batteries may explode if damaged.

CHARGER CARE:

Do not atternpt to charge yiour headsat with anything other
thanthe AC adapter provided. The use of any othertypes may
damaqge or destroy the headsat and could be dangerous. Usa
of ather chargers may invalidate any approval or warranty., For
availability of approved enhancements, please chack with your
dealer.

Charge the product according to the instructions supplied with

the product.

Impartamt: Please rafer to the user manual for a description of the
charging status indicator lights. Some headsats cannot be used
while charging.

Charger warning!
- When you disconnect the power cord or any enhancement,

- Awvoid charging your headsat in extrernaly high or low ternper a-

grasp and pull the plug, not the cord. Mever usa a charger that
is damaged.

Do not atternpt to disassernble the dharger as it may expose
you to dangerous electric shock. Incorrect reassembly can
causa electric shock orfire whan the product is subsequantly
usad.

tures and do not use the charger outdoors or in damp areas.

ARRANTY

WA
WY

Limited One (1) -year Warranty:

GMN Metcom, Inc. warrants this product to be free from defects in
rraterials and workrmanship (subject to the tarms sat forth balow)
fora pericd of one (1) year from the date of purchase ("Warranty
Pericd”), During the Warranty Pariod, GH will repair or replaca (at
GM's discretion) this product or any defective parts ("Warranty
Serice”), f repair or replacemment is not cormmerdi ally practicable
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or cannat ba timealy madea, GM may choosa to refund to youthe
purdhase price paid for the affected product. Repair or replacement
undarthe terms of this warranty does not giverig ht to any extension
ora new baginning of the period of warranty.

Claims under the Warranty:

To obtainWarranty Service, please contact the GM deal er from
which you purchased this product or visit www. jabra.com for
further information about customer support. You will need to
return this Product to the dealar or ship it tothe dealer or to GN
(ifsoindicated on wwawvjabra.com) in either its original packaging
or packaging affording an equal degree of protaction. You will
bear the cost of shipping the productto GM. If the Product is
coverad by the warranty, GH will bearthe cost of shipping product
back to you after the completion of service underthis warranty.
Return shipping will be charged toyou for products not covarad
by the warranty or requiring no warranty repair. The Following
information must be presanted to obtain Warranty Sarvice:

{al the product, and (k) proof of purchase, which clearly indicates
the name and address of the seller, the date of purchase and tha
product type, which is evidence that this product is withinthe
Warranty Period. Please furtherinclude () vour raturm addrass,
() daytime telephone number, and (2 a detailed reason for
raturn. As part of GM/abra's efforts to reduce environmeantal waste
you understand that the product may con sist of reconditioned
aquiprmant that contains used componeants, some of which have
been reworked. The used componants all live upto GNJabra’s
high quality standards and comply with the GH product performance
and reliability specifications. You understand that replaced parts
or com ponents will become the proparty of GN.

Limitation of Warranty:

This warranty is only valid for the original purchaser and will
automatically terminate prior to expiration if this product is sold
or atharwise transfarred to another party. The warranty provided
by G in thisstatement applies only to products purch ased for
use, and not for resale. It does not apply to open box purchasas,
wehich are sold“as is"and without any warranty. Specifically
axempt from warranty are limited-life consumable componants
subject to normal wear and tear, such as migophone windscreans,
aar cushions, modular plugs, ear tips, decorative finishes, battaries,
and other accessories. This warranty is invalid if the factory-applisd
sarial number, date code labeal, or product label has been altared
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or removied from this product. This Warranty does not cowver
defects or damages that result from: (a) improper storage, misuse
or abuse, accident or neglact, such as physical damage (cracks,
scratches, etc.) to the surface of the product resulting from misuss;
(b contact with liquid, water, rain, extreme hurmidity or heawvy
perspiration, sand, dirt or the like, extreme heat, or food; (0 use of
the products or accessories for commaercial purposes or subjecting
the product or accessories to abnormal usage or conditions; or id)
other acts whid are not the fault of GM.

ThisWarranty does not cover damage due to impropear oparation,
mairtenance or installation, or attermptad repair by anyone othear
than GM or a G dealer which is authorized to do GMwarranty
wior k. Any unauthorized repairs will void this Warranty. This
Warranty does not cover defacts or darmages that result from the
use of non-GM branded or certified products, accessories, or other
peripharal equipmeant.

REPAIRS OR REPLACEMEMTS AS PROVIDED UMDER THISWARRANTY
ARE THE EXCLUSIVE REMEDYY OF THE COMSUMER. GH SHALL MOT
BELIABLE FOR ANY INCIDENTAL OR CONSEQUEMTIAL DAMAGES
FORBREACH OF ANY EXPRESS OR IMPLIED WARRANTY OMTHIS
PRODUCT. EXCEPT TOTHE EXTEMT PROHIBITED BY LAW, THIS
WARRANTY 15 EXCLUISIVE AMD IM LIEU OF ALL OTHER EXPRESS
AMD IMPLIED WARRANTIES WHATSOEVER, INCLUDING BUT NOT
LIMITED T THE WA RRANTY OF MERCHANTABILITY AMD FITHESS
FOR APRACTICAL PURPOSE

MNOTE! This warrnty gives you spacific lagal rights. You may have
other rights whidh vary from location to location. Some jurisdictions
do niot allow the exclusion or limitation of incidental or consequential
damages or implied warranties, so the above exclusions may not
apply toyou. This warranty does not affect yvour legal (statutory)
rights under your applicable national orlocal laws.

CERTIFICATION AMD SAFETY APPROVALS

FCC:

This device complies with part 15 of the FCC Rules, Operation is
subject to the following twio conditions: (1) This device may not
causa harmful interference, and (2) this device must accept any
interference received, including interferance that may cause
undesired operation. Users are not permitted to make changes
or modify the devica in any way. Changes or modifications not
expressly approved by Jabra (GMN Metoom, Inc) will woid the user's
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authority to operate the equipment. See 47 CFR Sac 15.21. This
aquipment has been tested and found to comply with the limits
fior a Class B digital device, pursuant to part 15 of the FCC Rules.
These limits are designed to provid e reasonable protection against
harmful interference in a residantial installation. This equipment
generates, uses and can radiate radio frequency enengy and, if not
installed and used in accordance with the instructions, may causa
harmful interference to radio communications, However, there is
no quarantes thatinterfersnce will not ooour ina particular
installation. If this equipment does cause harmful interference to
radio or television reception, which can be determined by turning
the equipment of and on, the useris encouraged to try to comect
the interferance by one or mora of the following measuras:

Reariant or relocate the receiving antenna.
Increasa the separation batween the equipment and recaiver,

Connectthe equipment into an outlet on a circuit differant
from that to which the receiver is connacted.

Consult the dealer or an experienced radio/ TV technician for
help.
The device and its antenna must not be co-loaded or operating in
conjunction with any other antenna or transmitter.

Inclustry Canada Operation is subject to the following two condi-
tions: (1) This device may not cause interference and (21 This
device must accept anyinterference including interference that
miay cause undesired operation of the device, Sea RS5-GHY 7.1.5.
The term"IC:" before the cartification/registration num ber only
signifias that registration was performed based on a Declaration
of Conformity indicating that Industry Canada technical
specifications were met. it does nat imply that Industry Canada
approved the equipment.

CE:

This product is CE marked according tothe provisions of the B

& TTE Directivie (99/5/EC). Here by, GN Metcom A5, declaresthat
this product isin cornpliance with the essertial requirarnants
and other relevant provisions of Directive 199975 /EC. For further
infarrnation please consult httpo'waww jabra.com

Blustooth:

The Bluetooth® word mark and logos are owned by the Blustooth
SIG, Inc. and ary use of such marks by Jabra is under license. Cther
trademarks and trade names are thosa of their respective owners.
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GLOSSARY

1.

Eluataoth isa radiotechnology that connects devices, such
as rmobile phones and headsats, without wires or cords

over a short distance approx. 33 feet (10 meters). Get more
imforrmation atwww bluetaoth.com

. Eluatooth prefilas are the differant ways that Blustooth

devices communicate with other devices, Bluetooth phones
support either the headset profile, the hands-free profile

or both, Inorderto support a certain profile, a phone
manufacturar must implameant certain mandatory featuras
within the phone’s software.

. Palring creates aunique and encrypted link between two
Bluetooth devices and lets them communicate with each athar,

Bluetooth devices will notwork if the devices have not been
paired.

. Passkey or PIN is a code that vou enter on your mobile phona

to pair it with your Jabra HALD. This makes your phone and
the Jabra HA LD recognize each other and automatically work
together.

. Standby mode is when the Jabra HALD is passively waiting for

acall. When you'and’ a call on your mobile phone, the headsst
goes into standly mode.

E Digpose of the product acconding

to bocal standards and requlations

mmm wawjab@.comiwese
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A BAAND BY

B 2008 GN Metcom A/ S. All rights mesenved. Jaba® & a reglstered
trademark of GN Netcom ASS. All othar trademarks Included harain
are the property of thelr mepective owners. The Bluetooth®word
markand logoe are owned by the Bluetooth SIG. Inc. and anmy usa
of such marks by GN Netcom ASS |6 under licensa. (0esign and
epacificatione subject to chanpe without notica).

MADE IN CHINA
TYPE: OTES
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www.jahra.com
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